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Spectrum Emission Mask
Peak Power -7.82 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400.000 MHz | -249.600 MHz 2.000 MHz 6.41008 GHz -54.41 dém -46.50 dB 6.
-249.600 MHz | -166,400 MHz | 2.000 MHz | 6.41552 GHz -54.51 dBm | -46.69 dB | -6.
-166.400 MHz -84.200 MHz 2.000 MHz 6.49872 GHz -53.14 dBm -45.32 dB .
-84.200 MHz -63.200 MHz 2.000 MHz 6.58084 GHz -47.28 dBm -39.46 db .
983.200 MHz 984.200 MHz 2.000 MHz 6.74916 GHz -47.37 dBm -39.55dB .
84.200 MHz 166.400 MHz 2,000 MHz 6.83056 GHz -53.49 dBm -45.67 dB .
166,400 MHz 249,600 MHz 2,000 MHz 6.91400 GHz -53.57 dém -45.75 dB E
249,600 MHz 400.000 MHz 2.000 MHz 6.92152 GHz -53.43 dém -45.61 dB L
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Ref Level 10.00 dBm
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Span 800.0 MHz

Spectrum Emission Mask
Peak Power -7.82 dBm

Standard: None

RBW 2.000 MHz

JL

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -247.200 MHz 2.000 MHz 6.40744 GHz -54.47 dém -46.65 dB -6.65 dB
-247.200 MHz | -164.800 MHz | 2.000 MHz | 6.41784 GHz -54.55 dBm | -46.73dB | -6.73 dB
-164,800 MHz -83.400 MHz 2.000 MHz 6.50096 GHz -53.58 dBm -45.76 dB -17.83 dB
-83.400 MHz -82.400 MHz 2.000 MHz 6.58164 GHz -45.57 dBm -37.75 dB -18.58 dB
82.400 MHz 83.400 MHz 2.000 MHz 6.74836 GHz -46.33 dBm -38.51 dB -19.34 dB
83,400 MHz 164.800 MHz 2.000 MHz 6.82968 GHz -53.50 dBm -45.68 db -17.69 dB
164.800 MHz 247,200 MHz 2.000 MHz 6.91192 GHz -53.71 dBm -45.89 dB -5.93dB
247,200 MHz 400.000 MHz 2.000 MHz 6.91528 GHz -53.53 dBm -45.71 dB -5.71 dB

™

Wi wa

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

1 A2-239 of 241

Page Number



SPORTON LAB.

FCC RF Test Report

Report No.

: FR310533E

11AX160MIMO_Ant0_6825

Spectrum o
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Spectrum Emission Mask Standard: None
Peak Power -8.29 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400,000 MHz | -248.160 MHz 2,000 MHz 6.57480 GHz -54.01 dBm -45.71dB 5.
-248,160 MHz | -165.440MHz | 2,000 MHz | 6.57696 GHz -54.09 dam | -45.79.dB 5.
-165.440 MHz -83.720 MHz 2,000 MHz 6.66072 GHz -53.02 dBm -44.72 dB E
-83.720 MHz -82,720 MHz 2,000 MHz 6.74132 GHz -46.41 dBm -38.11 dB K
82.720 MHz 83.720 MHz 2.000 MHz 6.90868 GHz -47.14 dBm -38.84 dB [
83.720 MHz 165.440 MHz 2,000 MHz 6.98968 GHz -53.45 dBm -45.16 dB .
165.440 MHz 248,160 MHz 2,000 MHz 7.07208 GHz -55.60 dBm -47.31 dB E
248,160 MHz 400.000 MHz 2.000 MHz 7.07472 GHz -55.57 dém -47.27 dB F
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Spectrum
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CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.34 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -247.680 MHz 2,000 MHz 6.57416 GHz -54.21 dBm -45.87 dB -5.87 dB
-247.680 MHz | -165.120MHz | 2,000 MHz | 6.57776 GHz -54.26 dam | -45.91dB | -5.98 dB
-165.120 MHz -83.560 MHz 2,000 MHz 6.66024 GHz -53.33 dBm -44.99 dB -17.03 dB
-83.560 MHz -82,560 MHz 2,000 MHz 6.74148 GHz -46.02 dBm -37.67 dB -18.51 dB
82.560 MHz 83.560 MHz 2.000 MHz 6.90852 GHz -46.90 dBm -38.56 dB -19.39 dB
83.560 MHz 165.120 MHz 2.000 MHz 6.98984 GHz -53.25 dBm -44.91 dB -16.94 dB
165.120 MHz 247.680 MHz 2.000 MHz 7.07240 GHz -55.68 dBm -47.33 dB -7.38 dB
247.680 MHz 400.000 MHz 2.000 MHz 7.07336 GHz -55.69 dBm -47.34 dB -7.34 dB
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RBW 2.000 MHz

1B:14:23

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -248.640 MHz 2.000 MHz 6.72184 GHz -53.65 dém -46.42 dB 642 dB
-248.640 MHz | -165.760 MHz | 2.000 MHz | 6.73680 GHz -53.81dBm | -46.58 dB | -6.65 dB
-165.760 MHz 83,880 MHz 2.000 MHz 6.81944 GHz -52.94 dBm -45.72 dB -17.74 dB
-83.880 MHz -62.880 MHz 2.000 MHz 6.90116 GHz -45.80 dam -38.58 dB -10.41 dB
82.880 MHz 983.880 MHz 2.000 MHz 7.06884 GHz -47.07 dBm -39.85dB -20.68 dB
93.880 MHz 165.760 MHz 2,000 MHz 7.06892 GHz -46.69 dBm -39.47 dB -19.46 dB
165.760 MHz 248,640 MHz 2,000 MHz 7.23344 GHz -56.22 dgm -49.00 dB -0.03 db
248,640 MHz 400.000 MHz 2.000 MHz 7.38376 GHz -55.40 dBm -48.18 dB -8.18 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.21dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-400.000 MHz | -247.680 MHz 2,000 MHz 6.73168 GHz -53.77 dBm -45.56 dB -5.56 dB
-247.680 MHz | -165.120MHz | 2,000 MHz | 6.73768 GHz -53.87 dém | -45.67 dB | -5.72 dB
-165.120 MHz -83.560 MHz 2,000 MHz 6.82064 GHz -53.29 dBm -45.08 dB -17.15dB
-83.560 MHz -82,560 MHz 2,000 MHz 6.90148 GHz -45.87 dBm -37.67 dB -18.50 dB
82.560 MHz 83.560 MHz 2.000 MHz 7.06852 GHz -47.16 dBm -38.96 dB -19.79 dB
83.560 MHz 165.120 MHz 2.000 MHz 7.06860 GHz -47.45 dBm -39.24 dB -19.24 dB
165.120 MHz 247.680 MHz 2.000 MHz 7.23248 GHz -56.36 dBm -48.15 dB -8.18 dB
247.680 MHz 400.000 MHz 2.000 MHz 7.37904 GHz -55.40 dBm -47.20 dB -7.20 dB
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s as. FCC RF Test Report Report No. : FR310533E
<802.11ax Partial RU>
Maximum power spectral density
Test Result
Jﬁﬁte A | FEslilig) s?éje |nF:1Léx [dgrﬁlsl\L/jllltlz] [dBl;r:;nh;ltHz] Celln [dBfrln?NTHz] [dB&rll[/nl\;ltHz] Vel
26Tone | RUO -10.84 <-3.90 2.90 -7.94 <1.00 PASS
Ant0 5955 52Tone | RU37 -10.71 <-3.90 2.90 -7.81 <1.00 PASS
106Tone | RU53 -10.51 <-3.90 2.90 -7.61 <1.00 PASS
26Tone | RUO -11.92 <3.70 2.70 -9.22 <1.00 PASS
Antl 5955 52Tone | RU37 -11.74 <3.70 2.70 -9.04 <1.00 PASS
106Tone | RU53 -11.69 <3.70 2.70 -8.99 <1.00 PASS
26Tone | RUO -8.34 <6.81 5.81 -2.53 <1.00 PASS
total 5955 52Tone | RU37 -8.18 <6.81 5.81 -2.37 <1.00 PASS
106Tone | RU53 -8.05 <6.81 5.81 -2.24 <1.00 PASS
26Tone | RUO -11.31 <3.90 2.90 -8.41 <1.00 PASS
Ant0 6175 52Tone | RU37 -11.22 <3.90 2.90 -8.32 <1.00 PASS
106Tone | RU53 -10.78 <3.90 2.90 -7.88 <1.00 PASS
26Tone | RUO -11.85 <3.70 2.70 -9.15 <1.00 PASS
Antl 6175 52Tone | RU37 -11.74 <3.70 2.70 -9.04 <1.00 PASS
106Tone | RU53 -11.73 <3.70 2.70 -9.03 <1.00 PASS
26Tone | RUO -8.56 <-6.81 5.81 -2.75 <-1.00 PASS
total 6175 52Tone | RU37 -8.46 <-6.81 5.81 -2.65 <-1.00 PASS
106Tone | RU53 -8.22 <6.81 5.81 2.41 <-1.00 PASS
26Tone | RU8 -11.13 <-3.90 2.90 -8.23 <-1.00 PASS
11AX20MIMO
Ant0 6415 52Tone | RU40 -11.04 <-3.90 2.90 -8.14 <-1.00 PASS
106Tone | RU54 -11.03 <-3.90 2.90 -8.13 <-1.00 PASS
26Tone | RU8 -11.14 <3.70 2.70 -8.44 <-1.00 PASS
Antl 6415 52Tone | RU40 -11.18 <3.70 2.70 -8.48 <-1.00 PASS
106Tone | RU54 -10.86 <3.70 2.70 -8.16 <-1.00 PASS
26Tone | RU8 -8.12 <-6.81 5.81 -2.31 <1.00 PASS
total 6415 52Tone | RU40 -8.10 <-6.81 5.81 -2.29 <1.00 PASS
106Tone | RU54 -7.93 <-6.81 5.81 -2.12 <1.00 PASS
26Tone | RUO -10.62 <3.20 2.20 -8.42 <1.00 PASS
Ant0 6435 52Tone | RU37 -10.96 <3.20 2.20 -8.76 <1.00 PASS
106Tone | RU53 -10.89 <3.20 2.20 -8.69 <1.00 PASS
26Tone | RUO -10.76 <350 2.50 -8.26 <1.00 PASS
Antl 6435 52Tone | RU37 -11.22 <350 2.50 -8.72 <1.00 PASS
106Tone | RU53 -11.2 <350 2.50 -8.70 <1.00 PASS
26Tone | RUO -7.68 <6.36 5.36 -2.32 <1.00 PASS
total 6435 52Tone | RU37 -8.08 <6.36 5.36 2.72 <1.00 PASS
106Tone | RU53 -8.03 <6.36 5.36 -2.67 <1.00 PASS
A0 6475 26Tone | RUO -10.84 <3.20 2.20 -8.64 <-1.00 PASS
52Tone | RU37 -10.79 <3.20 2.20 -8.59 <-1.00 PASS
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saranas. FCC RF Test Report Report No. : FR310533E
106Tone RU53 -10.67 <-3.20 2.20 -8.47 <-1.00 PASS

26Tone RUO -11.55 <-3.50 2.50 -9.05 <-1.00 PASS

Antl 6475 52Tone RU37 -11.39 <-3.50 2.50 -8.89 <-1.00 PASS
106Tone RU53 -11.41 <-3.50 2.50 -8.91 <-1.00 PASS

26Tone RUO -8.17 <-6.36 5.36 -2.81 <-1.00 PASS

total 6475 52Tone RU37 -8.07 <-6.36 5.36 -2.71 <-1.00 PASS
106Tone | RUS53 -8.01 <-6.36 5.36 -2.65 <-1.00 PASS

26Tone RU8 -10.85 <-3.20 2.20 -8.65 <-1.00 PASS

AntO 6515 52Tone RU40 -10.59 <-3.20 2.20 -8.39 <-1.00 PASS
106Tone RU54 -10.53 <-3.20 2.20 -8.33 <-1.00 PASS

26Tone RU8 -11.89 <-3.50 2.50 -9.39 <-1.00 PASS

Antl 6515 52Tone RU40 -11.92 <-3.50 2.50 -9.42 <-1.00 PASS
106Tone RU54 -11.52 <-3.50 2.50 -9.02 <-1.00 PASS

26Tone RU8 -8.33 <-6.36 5.36 -2.97 <-1.00 PASS

total 6515 52Tone RU40 -8.19 <-6.36 5.36 -2.83 <-1.00 PASS
106Tone RU54 -7.99 <-6.36 5.36 -2.63 <-1.00 PASS

26Tone RUO -11.03 <-3.00 2.00 -9.03 <-1.00 PASS

Ant0 6535 52Tone RU37 -10.83 <-3.00 2.00 -8.83 <-1.00 PASS
106Tone RU53 -10.7 <-3.00 2.00 -8.70 <-1.00 PASS

26Tone RUO -11.29 <-3.90 2.90 -8.39 <-1.00 PASS

Antl 6535 52Tone RU37 -11.24 <-3.90 2.90 -8.34 <-1.00 PASS
106Tone | RUS53 -11.22 <-3.90 2.90 -8.32 <-1.00 PASS

26Tone RUO -8.15 <-6.47 5.47 -2.68 <-1.00 PASS

total 6535 52Tone RU37 -8.02 <-6.47 5.47 -2.55 <-1.00 PASS
106Tone RU53 -7.94 <-6.47 5.47 -2.47 <-1.00 PASS

26Tone RUO -10.69 <-3.00 2.00 -8.69 <-1.00 PASS

Ant0 6695 52Tone RU37 -10.63 <-3.00 2.00 -8.63 <-1.00 PASS
106Tone | RU53 -10.63 <-3.00 2.00 -8.63 <-1.00 PASS

26Tone RUO -11.27 <-3.90 2.90 -8.37 <-1.00 PASS

Antl 6695 52Tone RU37 -11.17 <-3.90 2.90 -8.27 <-1.00 PASS
106Tone | RUS53 -11.16 <-3.90 2.90 -8.26 <-1.00 PASS

26Tone RUO -7.96 <-6.47 5.47 -2.49 <-1.00 PASS

total 6695 52Tone RU37 -7.88 <-6.47 5.47 -2.41 <-1.00 PASS
106Tone RUS53 -7.88 <-6.47 5.47 -2.41 <-1.00 PASS

26Tone RU8 -10.05 <-3.00 2.00 -8.05 <-1.00 PASS

Ant0 6855 52Tone RU40 -10.05 <-3.00 2.00 -8.05 <-1.00 PASS
106Tone RU54 -10.49 <-3.00 2.00 -8.49 <-1.00 PASS

26Tone RU8 -11.59 <-3.90 2.90 -8.69 <-1.00 PASS

Antl 6855 52Tone RU40 -11.49 <-3.90 2.90 -8.59 <-1.00 PASS
106Tone | RU54 -11.54 <-3.90 2.90 -8.64 <-1.00 PASS

26Tone RU8 -7.74 <-6.47 5.47 -2.27 <-1.00 PASS

total 6855 52Tone RU40 -7.70 <-6.47 5.47 -2.23 <-1.00 PASS
106Tone RU54 -7.97 <-6.47 5.47 -2.50 <-1.00 PASS

26Tone RU8 -10.85 <-3.00 2.80 -8.05 <-1.00 PASS

Ant0 6875 52Tone RU40 -10.87 <-3.00 2.80 -8.07 <-1.00 PASS
106Tone | RU54 -10.68 <-3.00 2.80 -7.88 <-1.00 PASS
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26Tone RU8 -12.31 <-3.90 2.50 -9.81 <-1.00 PASS

Antl 6875 52Tone RU40 -12.37 <-3.90 2.50 -9.87 <-1.00 PASS
106Tone RU54 -11.89 <-3.90 2.50 -9.39 <-1.00 PASS

26Tone RU8 -8.51 <-6.47 5.66 -2.85 <-1.00 PASS

total 6875 52Tone RU40 -8.55 <-6.47 5.66 -2.89 <-1.00 PASS
106Tone | RU54 -8.23 <-6.47 5.66 -2.57 <-1.00 PASS

26Tone RUO -10.54 <-3.80 2.80 -7.74 <-1.00 PASS

Ant0 6895 52Tone RU37 -10.5 <-3.80 2.80 -7.70 <-1.00 PASS
106Tone RU53 -10.47 <-3.80 2.80 -7.67 <-1.00 PASS

26Tone RUO -11.64 <-3.50 2.50 -9.14 <-1.00 PASS

Antl 6895 52Tone | RU37 -11.58 <-3.50 2.50 -9.08 <-1.00 PASS
106Tone | RU53 -11.61 <-3.50 2.50 -9.11 <-1.00 PASS

26Tone RUO -8.04 <-6.66 5.66 -2.38 <-1.00 PASS

total 6895 52Tone | RU37 -8.00 <-6.66 5.66 -2.34 <-1.00 PASS
106Tone | RU53 -7.99 <-6.66 5.66 -2.33 <-1.00 PASS

26Tone RUO -10.79 <-3.80 2.80 -7.99 <-1.00 PASS

Ant0 6995 52Tone | RU37 -10.77 <-3.80 2.80 -7.97 <-1.00 PASS
106Tone | RU53 -10.74 <-3.80 2.80 -7.94 <-1.00 PASS

26Tone RUO -11.55 <-3.50 2.50 -9.05 <-1.00 PASS

Antl 6995 52Tone | RU37 -11.59 <-3.50 2.50 -9.09 <-1.00 PASS
106Tone | RU53 -11.58 <-3.50 2.50 -9.08 <-1.00 PASS

26Tone RUO -8.14 <-6.66 5.66 -2.48 <-1.00 PASS

total 6995 52Tone RU37 -8.15 <-6.66 5.66 -2.49 <-1.00 PASS
106Tone RU53 -8.13 <-6.66 5.66 -2.47 <-1.00 PASS

26Tone RU8 -11.1 <-3.80 2.80 -8.30 <-1.00 PASS

Ant0 7095 52Tone RU40 -11.05 <-3.80 2.80 -8.25 <-1.00 PASS
106Tone RU54 -10.82 <-3.80 2.80 -8.02 <-1.00 PASS

26Tone RU8 -12.16 <-3.50 2.50 -9.66 <-1.00 PASS

Antl 7095 52Tone RU40 -12.26 <-3.50 2.50 -9.76 <-1.00 PASS
106Tone RU54 -12.18 <-3.50 2.50 -9.68 <-1.00 PASS

26Tone RU8 -8.59 <-6.66 5.66 -2.93 <-1.00 PASS

total 7095 52Tone RU40 -8.60 <-6.66 5.66 -2.94 <-1.00 PASS
106Tone RU54 -8.44 <-6.66 5.66 -2.78 <-1.00 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
Sporton International Inc. (Kunshan) Page Number 1 A3-3 of 83

TEL : +86-512-57900158
FAX : +86-512-57900958




saronis. FCC RF Test Report

Report No. : FR310533E
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ssamanas. FCC RF Test Report Report No. : FR310533E
In-Band Emissions
Test Result

Jﬁzte Antenna | Freq(MHz) Sl?zue InF({j:x Result Lz Verdict

26Tone RUO See test graph See test graph PASS

Ant0 5955 52Tone RU37 See test graph See test graph PASS

106Tone RU53 See test graph See test graph PASS

26Tone RUO See test graph See test graph PASS

Antl 5955 52Tone RU37 See test graph See test graph PASS

106Tone RU53 See test graph See test graph PASS

26Tone RUO See test graph See test graph PASS

Ant0 6175 52Tone RU37 See test graph See test graph PASS

106Tone RU53 See test graph See test graph PASS

26Tone RUO See test graph See test graph PASS

Antl 6175 52Tone RU37 See test graph See test graph PASS

106Tone RU53 See test graph See test graph PASS

26Tone RU8 See test graph See test graph PASS

Ant0 6415 52Tone RU40 See test graph See test graph PASS

106Tone RU54 See test graph See test graph PASS

26Tone RU8 See test graph See test graph PASS

Antl 6415 52Tone RU40 See test graph See test graph PASS

106Tone RU54 See test graph See test graph PASS

26Tone RUO See test graph See test graph PASS

Ant0 6435 52Tone RU37 See test graph See test graph PASS

11AX20MIMO 106Tone RU53 See test graph See test graph PASS

26Tone RUO See test graph See test graph PASS

Antl 6435 52Tone RU37 See test graph See test graph PASS

106Tone RU53 See test graph See test graph PASS

26Tone RUO See test graph See test graph PASS

Ant0 6475 52Tone RU37 See test graph See test graph PASS

106Tone RU53 See test graph See test graph PASS

26Tone RUO See test graph See test graph PASS

Antl 6475 52Tone RU37 See test graph See test graph PASS

106Tone RU53 See test graph See test graph PASS

26Tone RU8 See test graph See test graph PASS

Ant0 6515 52Tone RU40 See test graph See test graph PASS

106Tone RU54 See test graph See test graph PASS

26Tone RU8 See test graph See test graph PASS

Antl 6515 52Tone RU40 See test graph See test graph PASS

106Tone RU54 See test graph See test graph PASS

26Tone RUO See test graph See test graph PASS

Ant0 6535 52Tone RU37 See test graph See test graph PASS

106Tone RU53 See test graph See test graph PASS

Antl 6535 26Tone RUO See test graph See test graph PASS

52Tone RU37 See test graph See test graph PASS
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106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant0 6695 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Antl 6695 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant0 6855 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Antl 6855 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant0 6875 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Antl 6875 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant0 6895 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Antl 6895 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant0 6995 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Antl 6995 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant0 7095 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Antl 7095 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
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SPORTON LAB.
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Test Graphs
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-31.440 MHz -20.960 MHz 200,000 kHz 5.92363 GHz | -63.85 dBm -46.60 dB -6.69 dB
-20.960 MHz -11.480 MHz 200,000 kHz 5.94351 GHz | -53.32 dBm -36.07 dB -16.06 dB
-11.480 MHz -10.480 MHz 200.000 kHz 5.94353 GHz -53.51 dBm -36.26 dB -16.36 dB
10.480 MHz 11.480 MHz 200.000 kHz 5.96648 GHz -63.88 dBm -46.64 dB -26.74 dB
11.480 MHz 20.960 MHz 200.000 kHz 5.97593 GHz -64.06 dBm -46.81 dB -18.84 dB
20.960 MHz 31.440 MHz 200,000 kHz 5.98644 GHz -63.93 dBm -46.68 db -6.69 dB
31.440 MHz 50.000 MHz 200,000 kHz 5.99236 GHz -63.52 dBm -46.27 db -6.27 db
JU [ BERREEE ]
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-31.440 MHz -20.960 MHz 200.000 kHz 5.92373 GHz | -63.78 dBm -46.52 dB -6.71 dB
-20.960 MHz -11.480 MHz 200.000 kHz 5.94352 GHz | -53.21 dBm -35.95 dB -15.95 dB
-11.480 MHz -10.480 MHz 200.000 kHz 5.94353 GHz -54.08 dBm -36.83 dB -16.93 dB
10.480 MHz 11.480 MHz 200.000 kHz 5.96647 GHz -63.25 dBm -46.00 dB -26.30 dB
11.480 MHz 20.960 MHz 200.000 kHz 5.97592 GHz -63.99 dBm -46.73 dB -18.77 dB
20.960 MHz 31.440 MHz 200,000 kHz 5.98636 GHz -63.62 dBm -46.57 dB -6.66 dB
31.440 MHz 50.000 MHz 200,000 kHz 5.99357 GHz -63.50 dBm -46.24 db -6.24 db
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-31.380 MHz 20,920 MHz | 200.000 kHz 5.92365 GHz -63.66 dBm -45.44 dB 5.47 dB
20,920 MHz -11.460 MHz | 200.000 kHz 5.94348 GHz -53.85 dBm -35.63 dB -15.58 dB
-11.460 MHz -10.460 MHz | 200.000 kHz 5.94355 GHz -54.61 dBm -36.39 dB -16.49 dB

10.460 MHz 11.460 MHz | 200.000 kHz 5.96645 GHz -64.10 dBm -45.88 dB -25.98 dB
11.460 MHz 20.920 MHz 200.000 kHz 5.97585 GHz -64.01 dBm -45.78 dB -17.85 dB
20,920 MHz 31,380 MHz 200.000 kHz 5.98625 GHz -654.01 dBm -45.79 dB -5.94 dB
31,380 MHz 50,000 MHz 200.000 kHz 5.99523 GHz -63.53 dBm -45.31 dB -5.31dB
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11AX20MIMO_Antl_5955_52Tone_RU37
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-31.380 MHz -20,920 MHz 200,000 kHz 5.92366 GHz -63.97 dBm -45.72 dB 5.
-20,920 MHz -11.460 MHz 200,000 kHz 5.94348 GHz -54.59 dBm -36.33 dB .
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-50.000 MHz -31.380 MHz 200,000 kHz 5.90524 GHz -63.20 dBm -45.05 dB -5.05 dB
-31.380 MHz -20,920 MHz 200,000 kHz 5.92365 GHz -63.99 dBm -45.83 dB -5.86 dB
-20,920 MHz -11.460 MHz 200,000 kHz 5.94352 GHz -53.36 dBm -35.21dB -15.19 dB
-11.460 MHz -10.460 MHz 200,000 kHz 5.94355 GHz -53.78 dBm -35.62 dB -15.72 dB
10.460 MHz 11.460 MHz | 200.000 kHz 5.96645 GHz -63.97 dBm -45.82 dB -25.92 dB
11.460 MHz 20.920 MHz 200.000 kHz 5.97586 GHz -64.11 dBm -45.95 dB -18.01 dB
20.920 MHz 31.380 MHz 200,000 kHz 5.98627 GHz -63.95 dBm -45.80 dB -5.93 dB
31.380 MHz 50.000 MHz 200,000 kHz 5.99594 GHz -63.49 dBm -45.34 db -5.34 db
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11AX20MIMO_Ant0_6175_26Tone_RUO
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-31.380 MHz -20,920 MHz 200,000 kHz 6.14363 GHz -64.91 dBm -47.07 dB -7.08 dB
-20,920 MHz -11.460 MHz 200,000 kHz 6.16352 GHz -53.83 dBm -35.99 dB -15.97 dB
-11.460 MHz -10.460 MHz 200,000 kHz 6.16356 GHz -53.92 dBm -36.00 dB -16.39 dB
10.460 MHz 11.460 MHz = 200.000 kHz 6.186465 GHz -64.74 dBm -46.90 dB -27.00 dB
11.460 MHz 20,920 MHz | 200.000 kHz 6.19590 GHz -64.47 dBm -46.63 dB -18.66 dB
20.920 MHz 31,380 MHz = 200,000 kHz 6.20632 GHz -64.43 dém -46.59 dB -6.67 db
31.380 MHz 50,000 MHz = 200,000 kHz 6.21115 GHz -563.89 dBm -46.05 dB -6.05 dB
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-50.000 MHz -31.380 MHz 200,000 kHz 6.13228 GHz -64.11 dBm -46.42 dB -6.43 dB
-31.380 MHz -20,920 MHz 200,000 kHz 6.14367 GHz -64.70 dBm -47.02 dB -7.07 dB
-20,920 MHz -11.460 MHz 200,000 kHz 6.16353 GHz -54.26 dBm -36.58 dB -16.57 dB
-11.460 MHz -10.460 MHz 200,000 kHz 6.16356 GHz -53.85 dBm -36.16 dB -16.46 dB
10.460 MHz 11.460 MHz | 200.000 kHz 6.18646 GHz -64.47 dBm -46.78 dB -26.88 dB
11.460 MHz 20.920 MHz 200.000 kHz 6.19577 GHz -64.30 dBm -46.61 dB -18.74 dB
20.920 MHz 31.380 MHz 200,000 kHz 6.20611 GHz -64.26 dBm -46.57 db -6.89 dB
31.380 MHz 50.000 MHz 200,000 kHz 6.22384 GHz -63.50 dBm -46.21 db -6.21 dB
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11AX20MIMO_Ant0_6175_106Tone_RUS53
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-31.380 MHz -20,920 MHz 200,000 kHz 6.14365 GHz -64.49 dBm -46.06 dB -6.10 dB
-20,920 MHz -11.460 MHz 200,000 kHz 6.16353 GHz -54.35 dBm -35.92 d -15.92 dB
-11.460 MHz -10.460 MHz 200,000 kHz 6.16355 GHz -54.57 dBm -36.14 dB -16.24 dB
10.460 MHz 11.460 MHz | 200.000 kHz 6.18646 GHz -64.53 dBm -46.10 dB -26.20 dB
11.460 MHz 20.920 MHz 200.000 kHz 6.19576 GHz -64.46 dBm -46.03 dB -18.17 dB
20.920 MHz 31.380 MHz 200,000 kHz 6.20614 GHz -64.27 dBm -45.84 dB -6.12 dB
31.380 MHz 50.000 MHz 200,000 kHz 6.22065 GHz -63.94 dBm -45.51 db -5.51 db
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11AX20MIMO_Antl_6175_52Tone_RU37

Spectrum o
Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf=26
-10 dBém
-20 dBm f \ ¢
-30 dBm + ‘\L
-40 dBm 1
-50 dBm /i
RalUN=120) 7
-70 dBm
-80 dBm
CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -18.41dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.380 MHz 200,000 kHz 6.13924 GHz -64.23 dBm -45.82 dB -5.82 dB
-31.380 MHz -20,920 MHz 200,000 kHz 6.14365 GHz -64.66 dBm -46.25 dB -6.28 dB
-20,920 MHz -11.460 MHz 200,000 kHz 6.16352 GHz -54.06 dBm -35.66 dB -15.64 dB
-11.460 MHz -10.460 MHz 200,000 kHz 6.16355 GHz -54.81 dBm -36.40 dB -16.50 dB
10.460 MHz 11.460 MHz = 200.000 kHz 6.186465 GHz -64.64 dBm -46.23 dB -26.33 dB
11.460 MHz 20,920 MHz | 200.000 kHz 6.19583 GHz -64.65 dBm -46.24 dB -18.32 dB
20.920 MHz 31,380 MHz = 200,000 kHz 6.20636 GHz -64.65 dBm -46.24 dB -6.26 dB
31.380 MHz 50,000 MHz = 200,000 kHz 6.21849 GHz -63.80 dBm -45.40 dB -5.40 dB

Wi e

11AX20MIMO_Antl1_6175_106Tone_RUS53

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.39 d8

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBrm

-70 dBm

-80 dBm

CF 6.175 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -18.36 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz 31,380 MHz | 200.000 kHz 6.14178 GHz -64.19 dém -45.82 dB -5.82 dB
-31.380 MHz 20,920 MHz | 200.000 kHz 6.14372 GHz -64.67 dm -46.31 dB -6.42 dB
20,920 MHz -11.460 MHz | 200.000 kHz 6.16352 GHz -53.86 dBm -35.49 dB -15.47 dB
-11.460 MHz -10.460 MHz | 200.000 kHz 6.16355 GHz -54.29 dBm -35.93 dB -16.03 dB

10.460 MHz 11.460 MHz | 200.000 kHz 6.18644 GHz -64.44 dBm -46.08 dB -26.38 dB
11.460 MHz 20.920 MHz 200.000 kHz 6.19592 GHz -64.36 dBm -46.00 dB -18.00 dB
20,920 MHz 31,380 MHz 200.000 kHz 6.20636 GHz -654.30 dBm -45.94 dB -5.96 dB
31,380 MHz 50,000 MHz 200.000 kHz 6.21689 GHz -63.91 dBm -45.55 dB -5.55 db
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11AX20MIMO_Ant0_6415_26Tone_RUS8

Spectrum

=

Ref Level 10.00 dBm Offset 16.59 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PARS

0 dBf==28:

-10 dBém

-20 dBm {' f ".

-30 dBm J j 1

-40 dBm

-50 dBm \

0 dBm \,

-70 dBm

-80 dBm

CF 6.415 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -17.76 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-50.000 MHz -31.380 MHz 200,000 kHz 6.37407 GHz -63.90 dBm -46.15 dB -6.15 dB
-31.380 MHz -20,920 MHz 200,000 kHz 6.38369 GHz -64.23 dBm -46.47 dB -6.56 dB
-20,920 MHz -11.460 MHz 200,000 kHz 6.39414 GHz -64.47 dBm -46.72 dB -18.76 dB
-11.460 MHz -10.460 MHz 200,000 kHz 6.40355 GHz -64.51 dBm -46.75 dB -26.85 dB
10.460 MHz 11.460 MHz = 200.000 kHz 6.42645 GHz -54.13 dBm -36.37 dB -16.67 dB
11.460 MHz 20,920 MHz | 200.000 kHz 6.42647 GHz -53.40 dBm -35.64 dB -15.64 dB
20.920 MHz 31,380 MHz = 200,000 kHz 6.44637 GHz -64.52 dBm -46.76 dB -6.77 db
31.380 MHz 50,000 MHz = 200,000 kHz 6.45716 GHz -64.10 dém -46.35 dB -6.35 dB

J [T

11AX20MIMO_Ant0_6415_52Tone_RU40

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.50 d8

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck

-10 dBm

-20 dBm f

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.415 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -17.79 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz 31,380 MHz | 200.000 kHz 6.37357 GHz -63.98 dém -46.18 dB -6.18 dB
-31.380 MHz 20,920 MHz | 200.000 kHz 6.38363 GHz -64.56 dem -46.77 dB -6.78 dB
20,920 MHz -11.460 MHz | 200.000 kHz 6.39411 GHz -64.32 dBm -46.52 dB -18.54 dB
-11.460 MHz -10.460 MHz | 200.000 kHz 6.40355 GHz -64.47 dBm -46.67 dB -26.77 dB

10.460 MHz 11.460 MHz | 200.000 kHz 6.42645 GHz -54.11 dBm -36.32 dB -16.42 dB
11.460 MHz 20.920 MHz 200.000 kHz 6.42664 GHz -54.10 dBm -36.31dB -16.16 dB
20,920 MHz 31,380 MHz 200.000 kHz 6.44634 GHz -654.41 dBm -46.61 dB -6.65 dB
31,380 MHz 50,000 MHz 200.000 kHz 6.45302 GHz -54.10 dBm -46.31 dB -6.31 db
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11AX20MIMO_Ant0_6415_106Tone_RUS54

Spectrum

=

Ref Level 10.00 dBm Offset 16.59 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PARS

0 dBf==28:

-10 dBém
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-20 dBm ] J .

-30 dBm f ‘\

-40 dBm —
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" — \ N
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-70 dBm

-80 dBm

CF 6.415 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -17.69 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |

-50.000 MHz -31.380 MHz 200,000 kHz 6.37648 GHz -64.00 dBm -46.31 dB 6.
-31.380 MHz -20,920 MHz 200,000 kHz 6.38375 GHz -64.51 dBm -46.82 dB .
-20,920 MHz -11.460 MHz 200,000 kHz 6.39430 GHz -64.15 dBm -46.47 dB K
-11.460 MHz -10.460 MHz 200,000 kHz 6.40356 GHz -64.00 dBm -46.31 dB K
10.460 MHz 11.460 MHz = 200.000 kHz 6.42645 GHz -53.34 dBm -35.65dB .
11.460 MHz 20,920 MHz | 200.000 kHz 6.42647 GHz -53.27 dBm -35.58 dB E
20.920 MHz 31,380 MHz = 200,000 kHz 6.44620 GHz -64.53 dém -46.85 dB A
31.380 MHz 50,000 MHz = 200,000 kHz 6.45219 GHz -64.03 dém -46.35 dB .

11AX20MIMO_Antl_6415_26Tone_RUS8

Spectrum

Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PARS

0 dBf==28:

-10 dBém

-20 dBm f f +

-30 dBm 1 J ',

-40 dBm = j

-50 dBm \

-60 dBm \

-70 dBm

-80 dBm

CF 6.415 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -17.63 dBm RBW 200.000 kHz
Range low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-50.000 MHz -31.200 MHz 200,000 kHz 6.37785 GHz -63.97 dBm -46.35 dB -6.35 dB
-31.200 MHz -20,800 MHz 200,000 kHz 6.38382 GHz -64.45 dBm -46.82 dB -6.85 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.39423 GHz -64.43 dBm -46.80 dB -18.82 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.40361 GHz -64.53 dBm -46.91 dB -27.01dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.42640 GHz -53.63 dBm -36.00 dB -16.10 dB
11.400 MHz 20.800 MHz 200.000 kHz 6.42640 GHz -52.75 dBm -35.13 dB -15.12 dB
20.800 MHz 31.200 MHz 200,000 kHz 6.44613 GHz -64.30 dBm -46.67 dB -6.74 dB
31.200 MHz 50.000 MHz 200,000 kHz 6.46450 GHz -64.04 dBm -46.41 db -6.41 db
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